+05012

Atom Model: 453 Edger with KZ26 Zenoah engine

Part no: 20453

3
|
|
|
|
|
!
|




ATOM MODEL: 453 EDGER with KZ26 Zenoah engine

21/07/2021

PART NO: 20453

. Substitute o Substitute o Substitute

2 | Part No Part No Description 2 | Part No Part No Description 2 Part No Part No Description

1 (40650 SCREW M5x36 TORX-25 34|63911RN SET LH+RH EDGER BODY 68 63400 ROCKER SWITCH WITH WIRE
3 |40651 SCREW M6x16 TORX 35|63808WE SET COV BLADE OUTER/INNER 69 |63407 LABEL ATOM LAWN EDGER
4 |40652 NUT NYLOC M5 36 |62929WP DEFLECTOR DEBRIS GREY 70 (63457 WASHER 6.4x12.5x1.5

5 [42111 SEAL 27.2 x 12.6 WHEEL 37 |62930WP DEFLECT DEB LIMIT BODY 71 (63466 64378 LABEL WARN BLADE COVER
6 |43105 BLADE SET 10.2/3 (271mm) 38|62931WP DEFLECT DEB LIMIT CAP 72 63474 BEARING 32x10x12

7 |43112 DRUM BLADE 39 |62932wP HEIGHT ADJ HANDLE 73 (63533WE HOOK EDGER CABLE BODY
8 |43114 SHAFT BLADE DRIVE 40 |63811AWP ASSY ARM 310,430,440,450 75 (63556 WASHER CLUTCH FLAT

9 (43128 64378 LABEL WARN BLADE COVER 41)62934 TUBE WHEEL 94mm 76 |63554 CLUTCH WASHER WAVY
10(43172 NUT NYLOC 3/8 UNC 42162936WN DUST CAP EDGER 77 63553 FC/HPE CLUTCH BOLT M6
11]43198 SPRING TRIGGER COMPRESS 43]63169 NUT M6 x 1mm

12143199 SPRING SMALL 44 162968 CABLE CONNECTOR M6 x 1.0 For information about the Zenoah
13|43218 WASHER 3/8 ZP 20x1.8x26 45|62983 WASHER HARD 54x12.2x2 KZ26 engine see Ref 763 at 'Petrol
1443227 GREASE & DISPENSER 4763002 CABLE THROTTLE 968mm Engines, Parts & Drawings.

15|43245 GEAR CROWN EDGER/BUSH 48|63017BS HANDLE RH WITH RUBBER

16|43452 SPRING HT ADJ ARM COMPR 49 |630198BS HANDLE LH WITH RUBBER

17143719 SPRING DEFLECTOR DEBRIS 50 |63020WE HANDLE CROSS BRACE

18143790 SCREW M5.5x22 51|63021BP COVER RH HANDLE

1943860 BEARING 32x10x12+4mm 52|63883s SET TRIGGER & INTERLOCK

21)44060 HANDLE TUBE 54121775 MANUAL ALL MODELS

2262723 PIN ADJ M6 x 1.0 THREAD 55143163 NUT FLANGE 3/8 UNC

23|44304 BOLT WHEEL AXLE 3/8x5.5 56 163033 NUT RECESSED RH M12 x 1.75

24144305 BEARING WH M28x8x12.8 57163049 BOLT HEX 6.5 x 1/4 BSW

2544318 DRUM CLUTCH CUP 54mm 58|63187BN CAPTIVE PLATE 1/4 HEX BOLT

2862843 BOLT HEX 3.5x1/4 BSW 60|63217BN CLIP - HANDLE CABLE & WIRE

29]62912 64119 HUB SINTERED 11.5mm 61]63277 WASH CL DRUM M12x27x2

3062917 SEAL EDGER GEAR 62163327 WASHER 26x1.6x6.6

31]62919 NUT NYLOC 1/4 BSW 63 |63348 O-RING 18 x 4mm

32|62925 SHAFT DRIVE MAIN 400mm 66143765 64967BP EDGER DOM WHEEL

33]|63911RN SET LH+RH EDGER BODY 6743176 GEAR PINION 25.5mm




